M732-MT752

M732 Series RREZEEVNIV Y
High speed safety stitch machines

M752 Series @A —/\—0OvI=I
High speed overedgers

Parts Catalog

PEGASUS.



N—VYHROSDEH

W-o A —yHyayiE, 200006 HBEROMIO0 Y1) —
ADI VYR ROEETHRELTWET,

W2 ~63E I A BRI IR U, B A s
LHEHPNA=Y ) A Mo TwET, 72, S amiE
AP ERTVATFEI, 25— ) A FOREFNO. (B
F5) #mRLTwET,

W i— ) A P DTS OFRLPXXXXXXOFR L, 4§
EOWR, (7275 2) [COBMENERTWEHF—IN
= VIR T, R L o TEDLY 9. BT L 0
BRI =V = E (64~65H) I FL TRl T
wEg,

WAHICITEFES A > Fy 7 A%HEL, e 2T
T, FORE - B BRI EREE T,

WL A 07272 R, T AR LT {72
WV, BB, ZON—YH O ORREEITERIZED,
FHERLELENLZEDHYETOT, HHHLDT
KL TZ&

INTRODUCTION

W This parts catalog covers the M700 series machine
manufactured in July, 2000.

WThe components of M700 series are arranged according
to the mechanism on pages 2-63. The illustrations are on
left pages and the part numbers on right pages. The illus-
trated part and its part number are assigned the same ref-
erence number.

W' XXXXXX" indicates gauge part numbers which vary
depending on subclasses. Please refer to the gauge part
list (pages 64-65).

M The index of part numbers are listed at the back of this
book for quick reference.

M To place an order for any part, please specify the part
number. Note that the contents of this book are subject to
change without notice.

1EEERE (Models covered)

M700 Series
M752-01 M732-36
M752-13 M732-38
M752-16S2 M732-48
M752-17 M732-48P2
M752-23B M732-70
M752-54A M732-86
M752-55A M732-355
M752-180

M752-181




B R
H

~ oy }:ﬁ*ﬁ ...................................................... 2~3
TN BERE(L) oeveeeemermene 4~5
A IS HEIE(2) e 6~7
G T MEERE e, 8~9
SHE D BEHE(L) e roveeeesesmseesmsn 10~11
BIHE T BEHE(D) +oeereesmerrreerseemsi 12~13
B = — B G 14~15
TR 2B eeereee e 16~17
TE D HEHB(1) - eoereeeeevrereeefinessens st 18~19
TR BEHB(D) »oeerrrrrrerrmes s mimmme i 20~21
BT A RS oesiieiaenin i, 29~-23
T BEAFE(L) - vvvmrrereeereemmmmrrr e 24~25
T2 AEHE(Z) roovererrerrereere e IG~97
#ﬁilﬂ*ﬁ% ......................................................... 28~29
;’ﬁ.}E‘ ;fﬁ“f% }) %E% ............................................. 30~31
?‘%%ﬁ:ﬁ*ﬁ% ...................................................... 32~133
IR 2N (L) e 24~135
TR — S HHE(2) e, 36~37
HR EETE overeerrereseteiisisit 38~39
ﬂﬁ;‘trﬁﬁﬁ{ﬂ-”—{ﬂ-ﬁ% ....................................... 40~41
L Ty reeserrrenersrnesransornessers RTINS 42~43
BT JE SA(L) M7520L wveerermnreremmnnnrnenannneaenninee 44~45
HAAHEIRE) MT5213, 1652, 17, 238 weeveeeeeeeeeeess 46~47
z-;}aﬁﬁ-ﬁ 15'1(3) MTF223B sreerrerersrreasieimiiiiii, 48~49
%)ﬁ/{d‘ﬁ l:ll:lél(il-) M752T8R0, T8 reverrrererrrarieiriniin, 50~51
S nEﬁ(C_)) MTFLLRL srevrvererrerarieeiniiiiiiii, 52~53
iﬁ_ﬁjﬁ-ﬁlﬁ:(@ M75254A, BEA seeerrrmrerimmarinneinininn, 54~55
s S 15:1':1(7) M73248 48P2 +eeverereetrnaiiiiiiiiiiin, 56~57
%_ﬁq.ﬁj-ﬁ lﬁ](g) M732_4& ARP2 secevrreraiiiaiii 58~59
H e 5':(9) M73248P2, 8 rrevreevrrrrmsrneraeenanns 60~61
IS I:'I:l|:l(].0) M7 32-86, 355 werererrrerrrsrerreniseninenns 62~R3
A7 W HE vrererrnreernrssensesee RN 64~65

TABLE OF CONTENTS

page
MACHINE BED FRAME < +eerevererienartenisrrnnieminrenninsisaness 23
COVER (1) =veresrrsssinmimiisis i s 4~5
COVER (2) «erereerisnsessamasesiniiosienions srissisarsssensenssnsansons 6~7
CRANKSHAFT DRIVE MECHANISM -+ - e veverincoemieniens 8~9
NEEDLE DRIVE MECHANISM(1) «-+s-eve esresrenisiensnsiennens 10~11
NEEDLE DRIVE MECHANISM(2) s« sreve vrrersensessenssnensons 12~13
UPPER LOOPER DRIVE MECHANISM -+ +-:cveeieseunsinnins 14~15
LOWER LOOPER DRIVE MECHANISM  --c-receeseususinnans 16~17
FEED MECHANISM (1) =eeorreeesiemmesinnssnimnie i 18~19
FEED MECHANISM (2) -+e-sresteeseerenmenssnenesieenenaninniens 20~21
KNIFE DRIVE MECHANISM «ceeesvunsirasnrininmioninmmeninaien 22~23
PRESSER FOOT MECHANISM (1) «-+svvete euesiasissnsunnsinnins 24~25
PRESSER FOOT MECHANISM (2) «-++-ee- wueresinsensasinnnns 26~27
LUBRICATION MECHANISM e eeviese suimnionisieninsinies 28~29
THREAD GUIDE & THREAD TAKEUP- - «xesrevssrensasinnns 30~31
THREAD TENSION MECHANISM = e teruesninaieaisiasniniieninn: 32~33
CHAINSTITCH LOOPER DRIVE MECHANISM (1) ---+--+-e- 34~35
CHAINSTITCH LOOPER DRIVE MECHANISM (2) -++-++--ee-- 36~37
H.R.DEVICE -+ -+t ctsetienienieninainatnsnniieissntnainssssensssieniens 38~39
PARTS FOR SEMI-SUBMERGED INSTALLATION -+ -ex 40~41
EBHREAD STAND s:eoriesicciccisnisnsnsansusiasnisnisnsssassassissinss 42~43
SPECIFIC PARTS (1) M752-01  +seeeeeeessurenreninsiennaninnnns 44~45
SPECIFIC PARTS (2) M752-13, 1652, 17,23 «+-eeveeeivenes 46~47
SPECIFIC PARTS (3) M752-23B seceeerntcnrtaninninniaannnnriienien 48~49
SPECIFIC PARTS (4) M752-180, 181 «+:eveesrerrovinsreninsinens 50~51
SPECIFIC PARTS (5) M7T52-181 seeverercerteninninnianmsnnrieniens 52~53
SPECIFIC PARTS (6) M752-54A, 55A- -+ «urerrevisrenensinens 54~55
SPECIFIC PARTS (7) M732-48, 48P2 «v-ee: eurerrerinssennnsinnnens 56~57
SPECIFIC PARTS (8) M732-48, 48P2 «+-vvueuesissinssencnsinnnes 58~59
SPECIFIC PARTS (9) M732-48P2, 86 «+sets suterrecssereniueinnins 60~61
SPECIFIC PARTS (10) M732-86, 355 =+ «sreereeserenrusinees 62~63
GAUGE PARTS LIST  -terrereearesteninreenscnimsienrnseenrerenines 64~65
INDEX  -eeerenrersoseetinetennsinniassenmnseens sntnsssssasesnnnsrenines 66~67






Ny RS

REF.NO.

o W =

O o ~N®

—_
o

PART NO.

270047
204003
210679
210679
210679

9A3071
209537
209538
240336
004511

240325
240336

=

BE>
FAINGF—
e

£

e

=

T3y b

74y b

AT T
NEARKRILE A/ MEX25

AN
ATV TEY

BED PIN
OIL SIGHT GAUGE
PIN

PIN
PIN

STICKER
BRACKET
BRACKET

SPRING PIN
BOLT

PIPE
SPRING PIN

MACHINE BED FRAME

DESCRIPTION QT.

[ASTN A IS B

[ P

n



M752-54A,55A,181 % iz ¢
Except M752-54A,55A,181

M752 @
M752-180,181 % ¢

Except M752-1 80,181

M752-54A,55A % Fi {
Except M752-54A,55A

- ¢ 7,
|
/ M752-23B% i ¢
Except M752-23B
7,
£/




HIN—HEQ)

REF.NO. PART NO.

1 209535-PD
2 007020
3 007024
4 209512-PD
5 007024
6 209579
7 206457
8 206682
9 9A3067
10 209551
11 007019
12 209518
13 007019
14 007082
15 209633
16 209634
17 209736
18 007232
19 007019

20 209515-PD

21 270018A
22 007009
23 209680
24 007017
25 210044
26 007017
27 240043
28 004543
29 240301
30 209516
31 007021
32 209664
33 209665
34 007018
35 209657
36 007018
37 209550-PB
38 007176
39 9A3069
40 9A3048

41 209702

=

AlmAH /N —
FxrL/ M4X10
FxrI/M4X18
EHiN—

FxrL/ M4X10

ARy b
T4 ILE
TRy b
=

7 hIN—

FRY/M4AXS
HIN—
EXTMAXE
FEXT/M4X8
HEA

EM

T2y b
FERT/ME4X5. 5
FExTY/M4X8

AiAN— (FH)
ZvF
FExT/M3X5E
ZvF
FEXTMAKS
LTAES

FxT/M4X5
FiFEL
WExT/ M4X4
i3 TAts

ey

T2/ MAXKT 2
BIA/N— (dh)
FiA/IN— ()
F2Y/MAXE
eyl

FRrY/MAXE
N b AN
FERIZMEXT 4
THERZ NI
=

ARD

DESCRIPTION

SIDE COVER
SCREW
SCREW

TOP COVER
SCREW

GASKET
OIL SIGHT WINDOW
GASKET

STICKER
FAN COVER

SCREW
COVER
SCREW

SCREW
FABRIC GUARD

FABRIC GUARD
BRACKET
SCREW

SCREW
FRONT COVER (RIGHT)

LATCH
SCREW
LATCH

SCREW
FLAT SPRING

SCREW
PIN
SCREW

SPRING
HINGE

SCREW
FRONT COVER (CENTER)
FRONT COVER (CENTER)

SCREW
OIL GUARD

SCREW
BELT COVER
SCREW

STICKER
STICKER

SPONGE

COVER(1)

QT.

AN = = W O S - o - W 4 g o - W = N [ Y O S

PO .



M732
M732-48,48P2% i <
Except M732-48,48P2

M752-01,180,181 % k<
Except M752-01,180,181

M752
M752-01,180,181% [ ¢
Except M752-01,180,181




HIN—H1E(2)

REF.NO. PART NO.

1 209687
2 007020

3 209517

4 007084

5 209513-PD
6 209641

7 004543

8 209645

9 007017
10 209636
11 209618
12 209619
13 007062
14 202875
15 209651
16 240305
17 007066
18 210307
19 209543
20 007077
21 209576-91
22 209571-91
23 270042
24 004543
25 210307
26 007066
27 270043
28 270044
29 007172
30 270045
31 240305
32 007023A
33 004821
34 209547-PB
35 007018
36 240343
37 007025
38 201252
39 240305
40 270048
49 007008
42 270049
43 007180
44 240305
45 209644
46 007082

=

wE

TR/ MAXT10
=

NERILE ML XS
stEHN—

E

IExT /M4 X4
AT

FxT /M4 X5
ZyFrY

7AH— K
7AH—E
FEXTM3IXE
S

TS5y b

BA#R o L
BffxZ /M4
AR EE S
HiA/N— (%)
Mm%/ "M4X7

SJOXTL—k ($#8)
ZOZ7TL— b+ (#8)
7“‘?:/1
IE2 T/ M4X4
AR EE S

Bftx /M4
L/N—
ZLUNZR
Bftx /M4
74y b

BhiR I L
FXT/MAXT6
RAFY M4
HHIN—
FxTMAXE

BE&
FRI/MAX20
N e
Rk = L

ZuF

FEXTMIKA4
ZyF

ExT /M3, 5X4.

E =N
E1R

NRTMAKS

DESCRIPTION

COVER PLATE
SCREW
BED COVER PLATE

BOLT
NEEDLE BAR COVER

PIN
SCREW
SPRING

SCREW
SCREW

EYE GUARD
EYE GUARD
SCREW

WASHER
BRACKET

CUSHION RUBBER
SCREW
WASHER

FRONT COVER (LEFT)
SCREW

CLOTH PLATE ASSEMBLY
CLOTH PLATE ASSEMBLY

BUSHING

SCREW
WASHER

SCREW
LEVER
SPRING

SCREW
BRACKET

CUSHION RUBBER
SCREW
NUT

SIDE COVER
SCREW

WASHER
SCREW
SPRING WASHER

CUSHION RUBBER
LATCH

SCREW
LATCH
SCREW

CUSHION RUBBER
FACE PLATE

SCREW

COVER(2)

QT.

A a g aN N = = = a4 a4 o 4 a4 a4 N = N = AN N = - a4 [ N

—_ =






IS0+ 7 NEIE

REF.NO.

o W =

16
17
18
19
20

21
22
23

24
25

26
27
28
29
30

31
32
33

34
35

36
37

PART NO.

209686-91
001459
005304

004541
270510

209608
007019
209609
007044
007020

209581
209671-92
007013
209637
240551

204019A
204018
240552
209606
240340

209607
007020
208476

208272
209481

209605
004556
004541
004510
240536

209514-PD
007105
209591-91

004572
004514

209613-D
004514

=

77 UHE

k%Y ,/C3X3
mx</C1xX1. 9
XY/ M6X8
Bfte>

EE
FERTMAXE
A=
mz/M4X10
FRIZMAXTO

HZ 7w b

Juia

FxL /M3, 5X8
s

Rz

i)
m/ =
Al
BE
oy

IR
FxY/MAXT 0O
ey

oury

7

TF—=1—

XY /M6X10
IExT/ M6X8
NANEIL L/ MEX16
Es

A
FExT/M4E4XAQ
R—=IXT 1) (48)
X/ M5X10
ExY/M5X5

7oA — L
xS/ M5X5

CRANKSHAFT DRIVE MECHANISM

DESCRIPTION

CRANK SHAFT
SCREW
SCREW

SCREW
PIN

LEFT COVER
SCREW
LEFT COVER

SCREW
SCREW

GASKET
BUSHING
SCREW

SCREW
BUSHING

SPACER
SPRING WASHER
BUSHING

RIGHT COVER
O RING

PLATE
SCREW
OIL SEAL

O RING
FAN

MACHINE PULLEY
SCREW
SCREW

BOLT
WASHER

COVER
SCREW
BALL BEARING ASSEMBLY

SCREW
SCREW

WORM
SCREW

QT.

a4 a4 o P 7 Ry O —_ A N = AN = W = A a A =

_- o e () =



M732-86,355
M752-23B % B <
Except M732-86,355

M752-23B

-

M752
17§t (1-needle)

M752
27§t (2-needle)

AN

M732
27 &t (2-needle)

M732
37 §t(3-needle)

/

10



EHRDHIE()

REF.NO. PART NO.

1 209544-92
2 007023A
3 209552-92
4 004533

5 271001

6 004538

7 209582

8 205061

9 240311

10 240537

11 004543
12 208250
13 209567-92
14 007150
15 208425
16 209690-91
17 004545

18 208903-C
19 209566-92

20 007013
21 209640
22 240129
23 004543
24 XXXXXX
25 005292-HU

26 005292-HU

27 005292-HU
28 209647
29 209648
30 209642
31 007192
32 209646
33 007018

G
0wk
FRI/MAXT6
777

RANFI S MEXT 2
e

IExY /MAXE
hZ—
1E A%

BE&
hZ—

IERY /M4 X4
F1A4I—Ib

L/s—
NEFILEMEXT 2
s T

g (#)
IEx3/M3X4
it

fttEra
FrI /M3, 5X8

vy 7
oYy
IERT /M4 X4
R

IEx¥ (C3)

xS (C3)
IEx¥ (C3)
HiIv—
HiN—
M7 I b

Btz /M4
HIN—
FEXYMAKE

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

ROD
SCREW
CRANK

BOLT
PIN

SCREW
COLLAR
RING

WASHER
COLLAR

SCREW
OIL SEAL
LEVER
BOLT

LINK/NEEDLE BAR DRIVE

PIN ASSEMBLY
SCREW
NEEDLE BAR

NEEDLE BAR CLAMP

SCREW

CAP
O RING
SCREW

NEEDLE HOLDER

SCREW

SCREW
SCREW
COVER

COVER
FELT

SCREW
COVER
SCREW

NEEDLE DRIVE MECHANISM(1)

DESCRIPTION QT.

4 a4 a4 - NN [ ) - a4 A a A =

a s oW N

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).



M732

M752

L
\

M752-180,181 %

Except M752-180,181




RO IR R2)

REF.NO. PART NO.

1 209539
2 007020
3 XXXXXX
4 004009-1HC
5 208935
6 007019
7 204631
8 007012
9 XXXXXX
10 005501
11 210930
12 XXXXXX
13 007012
14 204636B
15 007014
16 240305
17 209541
18 007019
19 209540
20 007020
21 XXXXXX
22 005484-HC
23 XXXXXX
24 005315
25 XXXAXX
26 005501
27 210930
28 XXXXXX
29 007010
30 XXXXXX
31 007032
32 XXXXXX
33 007010

IR
TSy b
FxrL/ M4X10
#HR

FRxYSCHEXT. 5
iR

FXT/MAXS
iR+ —

FhxT /M3, 5X6
#H= (%)
REXY/C4X9. 5

m/s %
$t% (a)
FENhFT A M3, 5X6
IS4y b
FExTY /M3, 5X10

BRI L
T2y b
FExT/ME4XE
TSy b
FxT/MAXTO

iR
m+x<C5X8
#HAR)I

m*x - C1X3. 5
#H5 ()

AAFXY/C4X9. 5
m/sx

52 (A0)
FExY/M3X6

e (1)

TExT /M2, 5X6
#= (A
FxY/MIXE

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

13

NEEDLE DRIVE MECHANISM(2)

DESCRIPTION

BRACKET
SCREW
NEEDLE PLATE

SCREW
SUPPORT/NEEDLE PLATE

SCREW
KEY
SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WASHER
NEEDLE GUARD (FRONT)
SCREW

BRACKET
SCREW

CUSHION RUBBER
BRACKET
SCREW

BRACKET
SCREW

NEEDLE PLATE
SCREW
NEEDLE PLATE FINGER

SCREW
NEEDLE GUARD (REAR)

SCREW
SPRING WASHER
NEEDLE GUARD (FRONT)

SCREW
NEEDLE GUARD (REAR)

SCREW
NEEDLE GUARD (FRONT)
SCREW

@' XXXXXX" indicates gauge part numbers.

QT.

—aa A = N = = 2 N = = _ A N =N AN =N =

AN 2 o4 o

Please refer to the gauge part list (pages 64-65).



M732-86,355 @

M752-23B # <

<cept M732-86,355
M752-23B# B ¢




EI—I—¥&i8 UPPER LOOPER DRIVE MECHANISM

REFNO. PART NO. e DESCRIPTION QrT.
1 209546-92 Oy K ROD 1
2 007023A FEXT/MEXT6 SCREW 4
3 209660 khiE® GUIDE 2
4 209560-92 Tz CRANK 1
5 007369 ANAFILE/MBEX9 BOLT 2
6 209583 dh SHAFT 1
7 240338 Es WASHER 1
8 007174 RAXY/M5X10 SCREW 1
9 303067 INREES SPRING WASHER 1
10 210586A FA4I—Ib OIL SEAL 1
11 240564 & PLUG 1
12 209568-92 L/N— LEVER 1
13 007150 NAFRILEMEXT 2 BOLT 1
14 209587-91 Fw—r—5& (#8) UPPER LOOPER HOLDER ASSEMBLY 1
15 179130-05 pASIAS FELT 1
16 179136A91 FEiTE L (#8) PIN ASSEMBLY 1
17 004545 IE+T/M3X4 SCREW 1
18 209589 Fn—n—t5 BASE/UPPER LOOPER HOLDER 1
19 004510 NAEANKRILE// MEX16 BOLT 2

20 271519 T2 — FILTER 1
21 209590 HIN— COVER 1
22 007039 m*<,M2. 5X6 SCREW 1
23 XXXXXX F—i— UPPER LOOPER 1
24 001998-2 FExTCA4XE SCREW 1
25 209703-91 fRmE > (4 PIN ASSEMBLY 1
26 210214 1% PLUG 1
27 004543 IERT /M4 X4 SCREW 1
28 209653 = COVER 1
29 007018 FExT/M4X6 SCREW 1
OXXXXXXIE 7 == TT, @' XXXXXX" indicates gauge part numbers.
64~65H D 7r— V28— RTHEBL T 72E 0, Please refer to the gauge part list (pages 64-63).

12






TIL—IN—4E

REF.NO.

o W =

16
17
18

PART NO.

209546-92
007023A
209660

209560-92
007369

209563-92
007369
209583
240338
007174

303067
210586A
209007-91
208259
209083

007150
XXXXXX

001175-3

G
0wk
FRI/MAXT6
whED
vy

FNAFILE/MBE X9

T
ANEFRILEME X9
i

BE&
REXY//M5X10

INFES
FAI—I
TI—x—4& (#)
FTE>
ErE

AARILEAMEXT 2
Iy A
FxLC4XT10

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

17

LOWER LOOPER DRIVE MECHANISM

DESCRIPTION

ROD
SCREW
GUIDE

CRANK
BOLT

CRANK
BOLT
SHAFT

WASHER
SCREW

SPRING WASHER
OIL SEAL
LOWER LOOPER HOLDER ASSEMBLY

PIN
PIN

BOLT
LOWER LOOPER
SCREW

@' XXXXXX" indicates gauge part numbers.

QT.

[ (Y N = N B

—_ =

Please refer to the gauge part list (pages 64-65).






ED#ERE()

REF.NO. PART NO.

1 209556-91
2 007011

3 004533

4 204140A
5 007058

6 209570-92
7 004533

8 272533A
9 204185
10 209649

11 272534
12 007161

13 209650
14 204143A
15 007021

16 252069A
17 007059
18 211301

19 209594

20 209555-92

21 004533
22 271001
23 004538
24 240012
25 209592-91
26 210717
27 004514
28 272501
29 210129
30 210130
31 004535
32 272504-91
33 240436
34 272502
35 272503
36 007038
37 209639
38 240517
39 202522
40 240484

41 200020

=

EEEY 7S 7 (48)
FxY/M3X8
AAFNKIL B ME X1 2
) g/ EERES
Bftx /M5

L/s—
ARETHI b MEXT 2
i

ouryg

LiX—

ESTRE
BffxY /M5
B

A bkyiN—
FExT/MAXT 2

Fw b

BffxZ /M4, 5
NS

Oy Kk

7727

NEARILEFMEXT 2
>

IERY/M4X6
Z—RIRTFTY LT
HEA

FHE>
EX T/ M5X 5
Ixt>
EREYTH b
#3x

322/ M3X4
I+ (#)
2T T
ZFxTv b
FTUNR

Bffxi M2
TyakKa
E#E/ N+

1E A

EL

oy

FEED MECHANISM(1)

DESCRIPTION QT.

CRANK ASSEMBLY
SCREW
BOLT

LINK/DIFF. FEED REGULATING
SCREW

LEVER
BOLT
SHAFT

O RING
LEVER

SPRING
SCREW
REGULATOR PLATE

STOPPER
SCREW

NUT
SCREW
SPRING WASHER

ROD
CRANK

BOLT
PIN
SCREW

NEEDLE BEARING
REGULATOR

PIN
SCREW
ECCENTRIC

GUIDE/FEED ECCENTRIC
FLAT SPRING

SCREW
ECCENTRIC ASSEMBLY
SPRING PIN

RATCHET
SPRING

SCREW
PUSH BUTTON
SPRING

RING
WASHER

O RING

a4 a N = N a e a N = 4 a4 a4 - =4 a4 a4 NN = = - a4 N = = N =

N = = 4o



M752-23B % ki <
Except M752-23B

M752-23B# B ¢
Except M752-23B

M732-48,48P2
M752% ki<
Except M732-48,48P2
M752

M732-48,48P2
M752




ED#EER2)

REF.NO.

o W =

16
17
18
19
20

21
22
23

24
25

26
27
28
29
30

31
32
33

34
35

36
37
38
39

PART NO.

204124
XXXXXX
001189

001175-3
204122

204114
005231
204115
205857
204439A

007041
240310
204810
209595
007019

208109
209519
007009
209584
205061

240311
208173
204123A

XXXXXX
XXXXXX

XXXXXX
005492
001175-2

204111A
204114

005231
204115
209564-92

004533
209677

004805
240062
209672

004543
209673

=

EERUE
EEK ) B
FXI/C4XT. 5
FRZ/CAXT0
Uy /S EEEY

7 v
REXYSCH
BE &

e,k BER
EEE

M=%/ "M3X6
L
A8 %Y BT
*NBEA
FxrT/MAXE

e/ kR
) EAR
FRrY/M3IKS5
L]

1 A &

B

1

TxUE
E=-0): e
=)

BNk V) B
FrT/C1XE
FERTCAXS8
o/ FxY
:f‘? a

AExY/CH

EEg

T
RANFI A ME X1 2
£

NAFy /M5
Es

ERHE
IExT/M4X4
Twia

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

21

FEED MECHANISM (2)

DESCRIPTION QT.

DIFFERENTIAL FEED BAR
DIFFERENTIAL FEED DOG
SCREW

SCREW
LINK/DIFFERENTIAL FEED

BUSHING
SCREW
WASHER

BLOCK/FEED BAR GUIDE
WASHER

SCREW
PLUG
BLOCK/FEED BAR LIFT

GUIDE/FEED BAR
SCREW

OIL SHIELD/FEED BAR GUIDE
GUIDE/FEED BAR OIL SEAL
SCREW

SHAFT
RING

WASHER
PLUG
MAIN FEED BAR

MAIN FEED DOG ASSEMBLY
MAIN FEED DOG

AUXILIARY FEED DOG
SCREW
SCREW

LINK/MAIN FEED
BUSHING

SCREW
WASHER
CRANK

BOLT
PIN

NUT
WASHER
FEED BAR PIN

SCREW
BUSHING

— s W, a4 a4 o S a a aN [P N Ao oo o o4 - a4 4 g g a4

AN = o

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).



M752-23B % ki £
Except M752-23B

M752 @ Q]
M752-23B% B ¢

Except M752-23B




ETAREE

REF.NO.

o W =

16
17
18
19
20

21
22
23

24
25

26

PART NO.

209545-92
007023A
209554-92
004533
271001

004538
208235
209598
204638
208402

209674
209675
007013

XXXXXX
005088

208851
209542
007019

XXXXXX
210184

002193
204158
209666

007020
209667

007021

=

=
FRT/MAXT6
7727

RANFI S MEXT 2

e

XY/ M4X6
Es

txzs

EAZ¥F
EAZiax (FAZE)

B

E
ExL/M3. 5X8
ExZR
NEXYSC4XT. 5

TAZA
TAZREG
FxTMAXE
T2
TAZRETL

RAXY S CHXEB. 5
FE4E/S %

H1 K
FEXT/MAXTO0
H1 K

FExI/MAX 2

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

23

KNIFE DRIVE MECHANISM

DESCRIPTION QT.

ROD
SCREW
CRANK

BOLT
PIN

SCREW
WASHER
UPPER BLADE LEVER

UPPER BLADE CLAMP
UPPER BLADE CLAMP

PIN
PIN
SCREW

UPPER BLADE
SCREW

LOWER BLADE HOLDER
LOWER BLADE LEVER
SCREW

LOWER BLADE
CLAMP/LOWER BLADE

SCREW
SPRING
GUIDE

SCREW
GUIDE

SCREW

- =4 a4 a4 —_ A N = - a4 A a A =

AN = oo

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).






HEE()

REF.NO.

o W =

16
17
18
19
20

21
22
23

24
25

26
27
28
29
30

31
32
33

PART NO.

209678
208549
004594
209471
209472

007008
202451
007009
209596
209597

004543
274005
274004
274003-92
004534

2740086
209452
209458
007060
209676

007020
007175
004805

209603-91
205584

274013
208773
209638

274016A
274017

007171
209652
007130

=

#Ia
FTE>
35/ MAX4
T A—H—F

Ta H—H— K

FxT/M3X4
Fri—rhvir—
FXT/M3IX5
i

Juia

IERY /M4 X4
F P UINE

L/N—

77—

I MEXT 4

)9

LiIN—/ BiBT
ESVAVAS S
Btz /M10
A by IN—

FRxT/ME4XT0
FExL/M5X2 4
AAFY kM5
I

2T T

oz
E#E/IN 2
e
L /N—
ESUNAES

Btz /M4
A by IN—
FEXTVMAXKT

PRESSER FOOT MECHANISM(1)

PRESSER ARM
PIN
SCREW

FINGER GUARD
FINGER GUARD

SCREW
CHAIN CUTTER
SCREW

SHAFT
BUSHING

SCREW
SPRING
LEVER

COLLAR
SCREW

LINK
LEVER/FOOT LIFT
SPRING

SCREW
STOPPER

SCREW
SCREW
NUT

PRESSER BAR
SPRING PIN

PIN
SPRING
SCREW

LEVER
SPRING

SCREW
STOPPER
SCREW

DESCRIPTION

QT.

O X a4 e oo - a a4 o o s g g o a4 a4

G Gy



M732
(M732-86% ki <)
(Except M732-86 )

M732-48,48P2% i {
Except M732-48,48P2

M752

M752-180,181% B <
Except M752-180,181




HIER)

REF.NO. PART NO.

1 XXXXXX

2 XXXXXX

3 201156
4 005089
5 005030
6 208547
7 007008
8 208525-92B
9 005328
10 XXXXXX
11 208958-B
12 208528-B
13 208913
14 005409
15 208531
16 005030
17 005328
18 007008
19 208529

AT
T
Bt/ T

FxY/C3X5.
FrT/C1X2.

HIEES
FRIMIXA
oy bR

FxT/CA4XE6.

I (#8)

B

B

S ANAE
NEFTv L/C3
BN T

Fry/C1X2.
FRT/CAXE.

FRY /M3 K4
KIRI/NR

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

=

27

PRESSER FOOT MECHANISM(2)

DESCRIPTION

PRESSER FOQT
PRESSER FOOT FINGER
SET PLATE/PRESSER FOOT

SCREW
SCREW

REGULATOR
SCREW
BRACKET/PRESSER FOOT

SCREW
PRESSER FOOT ASSEMBLY

PIN
PIN
SPRING

NUT
FABRIC GUIDE

SCREW
SCREW
SCREW
SPRING

@' XXXXXX" indicates gauge part numbers.

QT.

—_ = R N Y RO G Sy

—_ - -

Please refer to the gauge part list (pages 64-65).






fahtEE

REF.NO.

o W =

16
17
18
19
20

21
22
23

24
25

26
27
28
29
30

PART NO.

209610-91
209612-D
004514
212978-91
212981

007012
209408
209409
209410
007011

004800
004529
205113A
200136
202199

209654
007017
007023A
274586
209656

240328
209658
274592

209688-91
005138B

202287A
209578
004531
240339
240566

=

Fe7 (#)
7ot =Lk —Ib
IEXT/M5X5
O—%— (N) &
O—%— (44)

FNRT M3, 5X6

Talha— ()
Talbz— (494)
T

FERxTM3IXE

ATy M3
NARNEIL L/ MEXT6
by AN

#EF

7527

A 2R
EXTMEXE
FxT /M4X16
MFERY

=y

MFEFxT

HEC A E

fkF

FA I
FxTHT1XT 2

E&

ARy b

FRARFI b MEX1 2
BE&

FANF21—T

PUMP ASSEMBLY
WORM WHEEL
SCREW

ROTOR (INSIDE) S

LUBRICATION MECHANISM

DESCRIPTION

HAFT

ROTOR (OUTSIDE)

SCREW
FILTER (INSIDE)
FILTER (OUTSIDE)

CLAMP
SCREW

NUT
BOLT
OIL TUBE

JOINT
CLAMP

OIL DISTRIBUTOR
SCREW
SCREW

JOINT SCREW
SCREW

JOINT SCREW
OIL DISTRIBUTOR
JOINT

OIL RESERVOIR
SCREW

WASHER
GASKET
BOLT

WASHER
OIL TUBE

QT.

[ Y - a4 o o NN = N — - s oW [

a b B oo o



M732

M752

O

M732-355% ki <
Except M732-355

M732




B REDEE THREAD GUIDE & THREAD TAKEUP

REFNO. PART NO. e DESCRIPTION QrT.
1 209621 HiE THREAD GUIDE 1
2 007019 EXT/MEXE SCREW 1
3 209628 g NEEDLE THREAD GUIDE 1
4 209629 FE S NEEDLE THREAD GUIDE 1
5 007082 EXT/MEXE SCREW 1
6 209713 g NEEDLE THREAD GUIDE 1
7 208778 #tfoE NEEDLE THREAD GUIDE 1
8 007082 FEXT/M4XSE SCREW 2
9 209679 NGRFIL THREAD RETAINER 1
10 007010 FEXY/M3IXKE SCREW 1
11 200041 /NERF I THREAD RETAINER 1
12 200041A JNERFIL THREAD RETAINER 1
13 202495 - GUIDE 1
14 209728 NERF R SPRING 1
15 007365 BxT /M3 SCREW 1
16 209681 Fae -0 NEEDLE THREAD TAKE-UP 1
17 007366 FExIMIXK2. SCREW 2
18 209684 o THREAD GUIDE 1
19 007367 FExXT /M3 X3 SCREW 1

20 209624 Py ) THREAD TAKE-UP 1
21 007019 FERxTMEXE SCREW 1
22 209625 Higv THREAD TAKE-UP 1
23 007008 EXT /M3 X4 SCREW 1
24 202875 EE4 WASHER 1
25 209626 Higv THREAD TAKE-UP 1
26 007019 FEXT/MEXSE SCREW 1
27 210353 B THREAD GUIDE 1
28 209623 S THREAD GUIDE 1
29 007018 FEXT/M4X6 SCREW 1
30 209683 o THREAD GUIDE 1



M752
(M752-13,23B,181,54A,55A % ki <)
(Except M752-13,23B,181,54A,55A )

M732
(M732-48,48P2,355% bz <)
(Except M732-48,48P2,355 )

M752-13,23B




REATHAE

REF.NO.

o W =

PART NO.

210529-9U
208447-UA
208448
208450-UA
201037

210319
208449
005082A
210530-9U
201086

210531-9U
201068
209620
007170
202849

209622

=

FEAF (#)
ATy b
ZFzv b
=dii|

FE#Az (&)

AT
Zx)b
HAFECH
ST (88
E#E/N % ()

AT (@)
ES % (@)
i
F2T/M4XS5
ATE

ATE

THREAD TENSION MECHANISM

DESCRIPTION

THREAD TENSION ASSEMBLY
NUT
RATCHET

cuP
SPRING (HEAVY)

TENSION DISC
FELT
SCREW STUD

THREAD TENSION ASSEMBLY
SPRING (MEDIUM)

THREAD TENSION ASSEMBLY
SPRING (LIGHT)
THREAD GUIDE

SCREW
TENSION GUIDE

TENSION GUIDE

QT.

o a4 g N a4 a4

WM = = =



M732




—ERIL—-IN—#1E()

REF.NO. PART NO.

1 209600
2 209599
3 209586
4 004514
5 240310
6 209601
7 004514
8 273504
9 209602
10 004514
11 209585
12 208195
13 004535
14 208194

15 209569-92

16 004533
17 210586A
18 XXXXXX
19 001189

20 209689-92

21 007150

=

Ak

Lix—

h

k32 /M5X5
1%

HREE
ExT,/M5X5
E2

FILE —
ExT,/M5X5

i

FEfTE >

ERT /M3 X4

)2 7 I—is—iRY
TZT

FREANRIEMEXT 2
FAIN—IL
ZEIRIL—/—
FEx/C4XT7. 5
—n—5

AEFRNEFMEXT 2

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

35

CHAINSTITCH LOOPER DRIVE MECHANISM(1)

DESCRIPTION

BLOCK
LEVER
SHAFT

SCREW
PLUG

PIN
SCREW
SHAFT

HOLDER
SCREW

SHAFT
PIN
SCREW

LINK/LOOPER DRIVE
CRANK

BOLT
OIL SEAL
CHAINSTITCH LOOPER

SCREW
LOOPER HOLDER

BOLT

@' XXXXXX" indicates gauge part numbers.

QT.

P o s g g o a4 a4

_ o a

Please refer to the gauge part list (pages 64-65).



M732




—ERIL-I\—#iE2)

REF.NO.

o W =

16
17
18
19
20

21
22
23

PART NO.

209699
206115
007019
209631
206115

275033A
007066
210307
275037
007167

137108
211388
275034
275035
007017

275036
007008
275039
007008
179498-92

004554
209630
007019

=

S -IAT A
T34y b
T/ M4XS
/T
T34y b

T4y b
Bftx s /M4
A RE G
TUAE

Bftxy /M3

E ]

5 AR

WiEs

R
FxT/MAX5

FRYMINXAS
FRrY /M3 X4
W—x—%ig1) (#8)

2T/ M3X3
SE
F2T/MAXSB

DESCRIPTION

THREAD GUIDE PIPE
BRACKET
SCREW

THREAD GUIDE PIPE
BRACKET

BRACKET
SCREW
WASHER

FLAT SPRING
SCREW

TENSION DISC
SPRING
KNOB

THREAD GUIDE
SCREW

THREAD GUIDE
SCREW
THREAD GUIDE

SCREW
LOOPER THREAD TAKE-UP ASSEMBLY

SCREW
THREAD GUIDE
SCREW

CHAINSTITCH LOOPER DRIVE MECHANISM(2)

QT.

[ ) RPN R N = = =

_ o a



M732-36,38,48
-48P2,355

m M732-70,86




HR=E

REF.NO.

o W =

16
17
18
19
20

PART NO.

209614
209643
209615
209627
007020

209616
209617
007020
303448
202175

200155
209661
209662
209663
210214

007019
240178
204466
210766
209697

=

229 (L)
Zxl b

g

=

REAN
FxXIMAXTO0

>7 (F)

[N

FXY/MAEXTO
EE&
#eimid

9227
HaHER
$aHEE
statlas
%

FxrI/M4X8
Bh7 ok
WMmZ b
ke

HiIv—

DESCRIPTION

OIL RESERVOIR (UPPER)
FELT
COVER

THREAD GUIDE
SCREW

OIL RESERVOIR (LOWER)
COVER
SCREW

WASHER
OIL WICK

CLAMP
NEEDLE THREAD LUBRICATOR
NEEDLE THREAD LUBRICATOR

NEEDLE THREAD LUBRICATOR
PLUG

SCREW
OIL FELT
OIL FELT
PIN
COVER

H.R. DEVICE

QT.

—_ = R N Y RO G Sy

- g a



T — 7 VDE & (35~50mm)
L& EREHPELEVET,
The number depends on

the table thickness(35~50mm).




FAFRIBEAIER PARTS FOR SEMI-SUBMERGED INSTALLATION

REFNO. PART NO. EBEn B DESCRIPTION QT.
1 205466 3L ER MACHINE REST BOARD 1
2 205470-PA NER WASTE CHUTE FUNNEL 1
3 004904 Ay (m) 3. 5 SCREW 3
4 205468-PA Ya—4a— (k) WASTE CHUTE TOP 1
5 004905 AKxo (F) /4. 5 SCREW 4
6 205469-PA Ya—5— (TF) WASTE CHUTE EXTENSION 1
7 206336 HEAEF Y bMEB NUT 4
8 004575 AEANRIEFMBX4A5 BOLT 4
9 201477 INREES SPRING WASHER 4
10 240565 Es WASHER 4
11 240304 S WASHER 4
12 240565 s WASHER 20
13 205473 BRI L CUSHION RUBBER 4



@-@-@-@{ f




RiA

REF.NO.

s W N =

w0 o ~N®

—
o

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33

34
35

36
37
38
39
40

41
42
43

PART NO.

000486-9P
000486A9P
000486B9P
000486C9P
000293

000293A
0002938
000293C
004021
004805

000505-PA
000505APA
007102
000512
004022

000380A
201252
004803
000381-PA
000507

000382-PA
000383-PA
004014
004803
000384

004012
004803
000233-PA
004012
004803

000502-PA
000503-PA
000504-PA

004012
004803

000527-PA
000527APA
004021
004805
000506

000386
000509
004835

=

~
-

F g
B i o B

734y b (3%I)
FIy b (243D
AAFY/MEX3 2
FE4

FRY/MEX10

P v
N2ES
~AFY RM3
Zm

AR B

EnLEY
T3y b
FERXI/MA4X25
~AEFY M3
FoEHER

FrI/MAXT 2
ATy M3
HILE—
FXTMAEXT2
~EFY M3

Za2F#E (1)
Zar K (F)
VEE
FrI/MAXT 2
ATy M3

754y b (3FIL)
FZ4y b (2K
Fx¥/ M5X16
ATy RSM5
HER

Xyrv7
4
AEFY /M8

DESCRIPTION

THREAD STAND ASSEMBLY (6-SPOOL)
THREAD STAND ASSEMBLY (5-SPOOL)
THREAD STAND ASSEMBLY (4-SPOOL)

THREAD STAND ASSEMBLY (3-SPOOL)
THREAD GUIDE BAR (6-SPOOL)

THREAD GUIDE BAR (5-SPOOL)
THREAD GUIDE BAR (4-SPOOL)
THREAD GUIDE BAR (3-SPOOL)

SCREW
NUT

BRACKET
BRACKET
SCREW

WASHER
SCREW

SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY
CUSHION

SPOOL RETAINING FIN
BRACKET
SCREW

NUT
THREAD GUIDE BAR ROD

SCREW
NUT
HOLDER

SCREW
NUT

THREAD STAND ROD (UPPER)
THREAD STAND ROD (LOWER)
JOINT

SCREW
NUT

BRACKET (3-SPOOL)
BRACKET (2-SPOOL)
SCREW

NUT
THREAD EYELET

ROD CAP
WASHER
NUT

THREAD STAND
QrT.
1
1
|
:
;
1
1
;
2 2 2 2
2.2 2 2
2 1 1
1 2
2 2 21
2 2 2 1
2 2 2 1
6 5 4 3
6 5 4 3
6 5 4 3
6 5 4 3
6 5 4 3
6 5 4 3
111 1
11 1 1
11 1 1
111 1
11 1 1
111 1
11 1 1
11 1 1
111 1
111 1
11 1 1
111 1
11 1 1
11 1 1
2 9 1
1 2
2 2 2 1
2 2 2 1
6 5 4 3
11 1 1
2.2 2 2



#85| % (Blindhemming)

M752-01

&

@ e (Narrow)




FH&&E(1)

REF.NO.

o W =

16
17
18
19
20

21
22
23

24
25

26
27
28
29
30

31
32
33
34

PART NO.

210685
210680
210681

005184
201191

003044
210682
005053
210683
210684

002906
007020
201252
210691
210690

005088
167066
205361
005157
210689

005057
002430
002905

137142
210692

001206
201211C91
205835
005299
303313

209574-91
209548-PB
210584
210585

=

ERI Sy b (18)
ERT S5y b

BT SERT T b
Bffx¥/C5H

m/yz

ATy RACH

A by IN=
FExTCa4X4. 8
BffE

LA 3

FxLC4X2. 6
EXT/MAXT0
INRES
w\melEHRE (1)
TS5y b

RAXY/CA4XT. 5
EEs

e EHE
FEXT/C3X4. 5
R ENR

FxYC3IX5
HER S C3X12
FxT/C5X4. 5
s

A by iN—

FExY/C4X5. 3
TEAR TR (#8)( 4 Omm)
#hBhTIR
FxY/C3X2. 6
LTAES

JOXTL— bk (48)
HhHIN—

5 I #EBhiR

E2

SPECIFIC PARTS (1)

DESCRIPTION QT.

CLOTH GUIDE BRACKET ASSEMBLY

CLOTH GUIDE BRACKET
HINGE/EDGE GUIDE BRACKET

SCREW
SPRING WASHER

NUT
STOPPER
SCREW

PIN
FLAT SPRING

SCREW
SCREW
SPRING WASHER

CLOTH GUIDE ASSEMBLY
BRACKET

SCREW
WASHER
CLOTH GUIDE

SCREW
ADJUSTING PLATE

SCREW
SCREW
SCREW

WASHER
STOPPER

SCREW
FOLDER ASSEMBLY (40mm)
AUXILIARY PLATE

SCREW
FLAT SPRING

CLOTH PLATE ASSEMBLY
SIDE COVER

UNCURLER

WASHER

a4 a4 o 4 a4 a4 SN = NN - a4 - a4 4 g g a4

[ G gy



M752-13

7 — 7fF ¥ (Tape attaching)

M752-1652,17, 23B
A EHE - HAEN
FRE A D HAE L
(Turn down hemming * Plain seaming)
(Plain seaming on heavy weight fabric)




FH&mE2)

REF.NO. PART NO.
1 209562-92
2 007369
3 XXXXXX
4 XXXXXX
5 005330
6 211600
7 208735
8 001333
9 209635

10 205319
11 201265B
12 001231
13 211600

=

7T
NAFIE/MBE X9
£t

iR

XY /M1, 4X2,

#8 THEIR
HWEHA T
FRY/CIX4
F—THAK
F— TR

BN T
FEXT/C1X3. 4
# THHBIR

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

25

47

SPECIFIC PARTS (2)

DESCRIPTION QT.

CRANK
BOLT
NEEDLE PLATE

NEEDLE PLATE FINGER
SCREW

UNCURLER
FABRIC GUARD
SCREW

TAPE GUIDE
TAPE TAKE-UP

FABRIC GUARD
SCREW
UNCURLER

[

R N Y

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).



M752-23B

HRJE At D HukE L
(Plain seaming on heavy weight fabric)




FHSE3)

REF.NO. PART NO.
1 209553-92
2 004533
3 209562-92
4 007369
5 210147
6 210148
7 005489
8 209564A92
9 004533
10 209731
11 XXXXXX
12 007016
13 211376
14 204830
15 007168
16 204155
17 204156
18 209666A
19 209730
20 007043

=

77
RARFI L/ MEXT 2
77T
AERILE/MEX9
)7

Tyia
RARLECHX12. 5
7T

RARKFI R MEXT 2
TZ2E

EAZ

xS /M3. 5X16
FES

X iax

FExY M3, 5X6. 5

EAZHIT (AXZHE)
JEHEL
TS5y bk

o

Mm%/ M4X8

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

@

SPECIFIC PARTS (3)

DESCRIPTION QT.

CRANK
BOLT
CRANK

BOLT
LINK

BUSHING
BOLT
CRANK

BOLT
PIN

UPPER KNIFE
SCREW
WASHER

UPPER KNIFE SUPPORT
SCREW

GIB
WASTE GUARD
BRACKET

THREAD GUIDE
SCREW

- a a4 o o s g g o AN 2 4

_ o a

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).



M752-180,181

Ny 72y 7H
(Backlatching)

@ Bili(Narrow)




F 85 (4)

REF.NO.

o W =

PART NO.

209574B91
209548-PB
209664A

308243-91
308244

208949
270504-PD
004523

204293
270526

209743
209714
204631A
007267

=

#OZTL—k (48)
wHIN—

BiA/N— (dh)
Bfter (#)
BftEgE

oy

T-1U—

AR MEX3E
INZESR

T —%F

AN—H—
WAtk
iR+ —
FxT M3

SPECIFIC PARTS (4)

DESCRIPTION QT.

CLOTH PLATE ASSEMBLY
SIDE COVER
FRONT COVER (MIDDLE)

PIN ASSEMBLY
PIN

O RING
PULLEY
BOLT

BUSHING
PULLEY CAP

SPACER

BRACKET

NEEDLE PLATE KEY
SCREW

R & a4 a4

N = =



M752-181




FH#E85(5)

REF.NO.

o W =

16
17
18

PART NO.

209633A
210529-9U
208447-UA
208448
208450-UA

201037
210319
208449
005082A
210530-9U

201086
210531-9U
201068
209735
007170

202849
209562-92
007369

=

HhEAN
$AF (88
AFF v b
ZFxv b
=i

E#E/ s (5&)
FHFm
7k
AFECH
ST (FE)

E#gE Nz ()
ST (6R)
EiEsz (58)
SRl
FxT/MAX5

ATE
952
ABF I FMEX

SPECIFIC PARTS (5)

DESCRIPTION QT.

FABRIC GUARD
THREAD TENSION ASSEMBLY
NUT

RATCHET
cup

SPRING (HEAVY)
TENSION DISC
FELT

SCREW STUD
THREAD TENSION ASSEMBLY

SPRING (MEDIUM)
THREAD TENSION ASSEMBLY
SPRING (LIGHT)

THREAD GUIDE
SCREW

TENSION GUIDE
CRANK
BOLT

N = = [ (Y A a A =

-



M752-54A,55A

JL7—7ANnHA
(Attaching elastic tape)




F 885 (6)

REF.NO.

o W =

16
17
18
19
20

21
22
23

24
25

PART NO.

209633A
209550APB
209737-91
004556
209605A

004523
210584
209562-92
007369
210529-9U

208447-UA
208448
208450-UA
201037
210319

208449
005082A
210530-9U
201086
210531-9U

201068
202849
209620A

007170
209622

IR
HEA
NIV hAHIN—
NI hEA
XL/ - M6X10
T—1)—

REANKRI P MEX3E
R T HBIR

7T

AAFIL F/MBXI

FAF (8

ATy b
ZFxv b
Edlil |

EfR/ N (G&)
FA+Fm

1l bk
AFESCSH
FEAF (48
E#E/N o ()
RE3AF (8

EAE/ 5% (3)
BT

il
FxY//MAX5
BT

SPECIFIC PARTS (6)

DESCRIPTION QT.

FABRIC GUARD
BELT COVER
BELT GEAR

SCREW
PULLEY

BOLT

PRESSER FOOT FABRIC GUARD

CRANK

BOLT
THREAD TENSION ASSEMBLY

NUT
RATCHET
cupP

SPRING (HEAVY)
TENSION DISC

FELT
SCREW STUD
THREAD TENSION ASSEMBLY

SPRING (MEDIUM)
THREAD TENSION ASSEMBLY

SPRING (LIGHT)
TENSION GUIDE
THREAD GUIDE

SCREW
TENSION GUIDE

- =4 a4 a4 N = = AN = a4 4 g g a4

AN = W =



M732-48,48P2

E ZHLV) (Shirring)

i (Wide)

M732-48P2% b5 ¢
Except M732-48P2
. /




TR (7)

REF.NO. PART NO.
1 210529-9U
2 208447-UA
3 208448
4 208450-UA
5 201037
6 210319
7 208449
8 005082A
9 210530-9U
10 201086
11 210531-9U
12 201068
13 209620
14 007170
15 209622
16 202849
17 209694
18 209576A91
19 XXXXXX

20 208958-B

21 208528-B
22 208913
23 005409
24 208532
25 005030
26 005328

=

FEAF (#)
ATy b
ZFzv b
=dii|

FE#Az (&)

AT
Zx)b
HAFECH
ST (88
E#E/N % ()

AT (@)
ES % (@)
i
F2T/M4XS5
ATE

w/TA
B
ZOZTL—k (48)

RI (#)
e

e

F P UINE

AAFy RSC3
#HBNIER T
FExYC1X2. 3

FxrI/C4X6. 3

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

57

SPECIFIC PARTS (7)

DESCRIPTION QT.

THREAD TENSION ASSEMBLY
NUT
RATCHET

cuP
SPRING (HEAVY)

TENSION DISC
FELT
SCREW STUD

THREAD TENSION ASSEMBLY
SPRING (MEDIUM)

THREAD TENSION ASSEMBLY
SPRING (LIGHT)
THREAD GUIDE

SCREW
TENSION GUIDE

TENSION GUIDE
THREAD GUIDE
CLOTH PLATE ASSEMBLY

PRESSER FOOT ASSEMBLY
PIN

PIN
SPRING
NUT

FABRIC GUIDE
SCREW

SCREW

- s oW PO R - N O Y

R O Gy

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).



M732-48,48P2

9/[—; S B V) (Shirring)

M732-48P2




FH&85m(8)

REF.NO. PART NO.

1 209692-91
2 275515
3 007022
4 240332
5 007191
6 200098
7 210947
8 001206
9 275516
10 007160
11 204888
12 004806
13 210945
14 005328
15 210946
16 001206
17 275517-92
18 007021
19 210940
20 005082A
21 210944
22 204091
23 208448
24 208447-UA
25 275518
26 004806
27 275520
28 240320
29 275521
30 202522
31 207045
32 240323
33 206225
34 001457-1
35 210955
36 005029
37 212435
38 212436
39 007099
40 202433
41 004806
42 275522
43 179765-15
44 007164
45 240104
46 209693
47 007052
48 210961
49 007012
50 137906
51 275525
52 210962
53 005210
54 211886
55 001202
56 167066
57 0000413

IR
b AEY)EE (48)
A RN
FRXTMEXT 4
AN—H—

FXTMAX2T

EEE

L TTAES
FxrL/C4X5. 3
T3y b

Bftx /M6

M/

NAEFv bSME
TSy b
FrC4X6. 3
LTSS

FxrC4X5. 3
INFER

XY MAEXT 2
EfE Nz
AFHEC5

E%
B
SFrvh
AFF b
L-/N—

NAFY FSME
TSy b
53 - TAE S

&

1 A #H

EES

E#E/ S %

HS—
WEx27C5X3. 3
EES

FrLC3XT7. 5
=7
=70y
BfFx /M6

e

NAFY FSME
=
Fv b M4
BEffx /M4
EE

T3y b
FRrZ/MEXT0
HEA

FhFL M3, 5X6
EE4

JL—F
AL T S
3 /7C7X4
INA LS —
FxTCAXT

B
F—7BLE

SPECIFIC PARTS (8)

DESCRIPTION QT.

SHIRRING ATTACHMENT
BRACKET
SCREW

SPACER
SCREW

WASHER
FLAT SPRING
SCREW

BRACKET
SCREW

SPRING WASHER
NUT
BRACKET

SCREW
FLAT SPRING

SCREW
SPRING GUIDE
SCREW

SPRING
SCREW STUD

WASHER
WASHER
RATCHET

NUT
LEVER

NUT
BRACKET
SPRING

SHAFT
RING

WASHER
SPRING
COLLAR

SCREW
WASHER

SCREW
CABLE
CABLE SUPPORT

SCREW
WASHER

NUT
LATCH
NUT

SCREW
WASHER

BRACKET
SCREW
CLOTH GUIDE
SCREW
WASHER

BLADE
BRACKET
SCREW

BINDER
SCREW

WASHER
TAPE WIRE

NN = N = [ [P U ) AN = 4 o O O ey -4 a4 IR R ) [P SR, - a4

N = N = =

N



M732-48P2
B4 - T EZTH

(Shirring * Piping) 9/

M732-86

FRE A #h D HAE L
(Plain seaming on heavy weight fabric)




FHEB5m(9)

REF.NO. PART NO.
1 208554-91
2 208958-B
3 005328
4 202875
5 002921
6 XXXXXX
7 204460
8 005077
9 000403-9S
10 000404
11 000405
12 004012
13 000406
14 000407
15 000408
16 000409
17 004818
18 000410-SA
19 004908
20 XXXXXX
21 208958-B
22 204683
23 005157
24 202875
25 005328
26 208978
27 007365

=

FIMMET T4 v MEE)
ErUES
F2Y/C4X5. 5
EE&

FxY/C3X4

I

H#HENR T
FEXTV/C1X3
F—THIA Kty b
AH/a8

et #
FxTMAXT 2
Zx) b
) 27—
o ESY

B f &
RAFY b
Ty b
AxY
T (#8)

e

HHBHAR T

XTI /C3X4. 5
B
FxY/C4X5. 5

E S AES
BxY /M3

@XXXXXXIZ /=3 i—yTT,
A~6EE D — V=Y ETHBL T E .

@

SPECIFIC PARTS (9)

DESCRIPTION QT.

BRACKET ASSEMBLY
PIN
SCREW

WASHER
SCREW

PRESSER FOOT

PRESSER FOOT FABRIC GUARD

SCREW

TAPE DISC ASSEMBLY
TAPE DISC

ROD
SCREW
FELT

COLLAR
SCREW

SHAFT
NUT
BRACKET

SCREW
PRESSER FOQT ASSEMBLY

PIN
FABRIC GUARD
SCREW

WASHER
SCREW

SPRING
SCREW

S W = o a - a a4 o o s g g o a4 a4

- oW

@' XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-65).



M732-86,355
-355: R EAMDHFEN (VILF I )
-86: 40 [E A i O HhAE L
(-355:Plain seaming on medium weight fabric)
(-86:Plain seaming on heavy weight fabric)




FH&E((10)

REF.NO.

a bk N =

S© ®~N O

12
13
14
15

16
17
18
19
20

21
22

PART NO.

209553-92
004533
209562-92
007369
210529-9U

210530-9U
210531-9U
208447-UA
208448

208450-UA

201037
210319
208449
005082A
201086

201068
209620
007170
209711
202849

209694
209712

e
759 (#)
AANKEIL L MBE X1 2
7524 ($8)

ARV MEXI
AT (R

FAF (#8)
FAF (8
HAFF v b
SFry b
Sm

EfENF (&)
FA+Fm
Il b
AFHEEC5
E#w/ iz ()

ERA R (55)

il
FERU/MEXT. S
BTE

#BFE

SPECIFIC PARTS (10)

DESCRIPTION QT.
CRANK ASSEMBLY 1
BOLT 1
CRANK ASSEMBLY 1
BOLT 2
TENSION SPRING ASSEMBLY 3

TENSION SPRING ASSEMBLY
TENSION SPRING ASSEMBLY
NUT

RATCHET
CupP

SPRING (HEAVY)
TENSION DISC
FELT

SCREW STUD
SPRING (MEDIUM)

SPRING (LIGHT)
THREAD GUIDE
SCREW

TENSION GUIDE
TENSION GUIDE

THREAD GUIDE
THREAD GUIDE

[ S —_

SO R

—_



VI#/2X00 | 269606802 699602 9eS102 600602 899602 F9LP0Z VIZLL0Z 2 g ed8r-ceLN
LL#./2XDQ | 2689596802 699602 9£6+02 600602 899602 191+02 VviZLL02 ¥ ZXEe SGe-2€LN
le# /2X0a | 268016802 V699602 Zror0e 600602 89960¢ 191702 vizhioe 9 S 98-2c€LIN
vI#/2X00 | 269016802 V699602 2r0r0e 600602 899602 191+02 viZLiog S S 0£-2ELIN
pI#/2X00 | 269606802 699602 9£S102 600602 899602 19L¥02 VIZLL0Z 2 g 8v-2SLIN
vI#/2X00 | 269606802 699602 965+02 600602 899602 191+02 Y2102 ¥ 3 8€-28LIN
LL#22X00 | 269606802 699602 9e6t02 600602 899602 191+02 ARANNA ¥ € 9e-zeLIN
HIATOH Hv3yd 1NOH4 dy3d 1NOHA J4INM J4INM MS DN 03ds/
37033N 37033IN | @4VYND F1QIIN HOLILSNIVHD |aHYND JTaIIN ¥DO0THIAO|  HIMOT H3ddn IHNYD 3dAL ANIHOVYIN
+# BE4E ¥ W&%MH . w:m,&_tlwﬁ rrd Y eI L—d EAHAE
[T
e
S89602 2,002 ¥# 20/+02 V20sv02 02v+0e (190802) (1e6v02) /0802 (sogolz) 0v6¥02 4 g Zder-ceLIN
G89602 2,002 8# £96+02 69802 612802 (090802) (96€t02) 990802 (851602) 89802 ¥ ZXE SGe-2€LIN
0589602 2.0¥02 o# £0Lv02 §56802 212802 (650802) (r6EY02) 90802 (605012) 625¥02 9 S 98-zELIN
689602 2.L0v02 ¥# 20.702 205802 512802 (650802) (g8rzr0z) £90802 (905012) V09EF02 S S 0.-2€LIN
G89602 2.0v02 P# 20.702 805802 02¥¥0e (190802) (Le6v02) #0802 (sos0t2) ov6v0z 17 g 81-2ELIN
689602 2L0¥02 ¥# 20.¥02 105802 612802 (090802) (96E702) 990802 (sosote) £9E¥02 14 € 8€-zeLIN
G89602 2,070z 2 290v02 105802 812802 (g2rroe) (56£102) 590802 (goso12) L9EY02 ¥ 3 9¢-zeLIN
H3dOOoT H3dOOT H3IdOOT | 'WSSY 1004 alelel 50d alelq] WSSY ©0da HIONIS A1v1d MS | 9N 03ds/
HOLILSNIVHD|  H3ImMo1 H3ddn H3SS3a”d | @334441d | a3FAXNY | AIIANIVN | dIF4NIVA |3Lv1d 310IIN| ITa33aN IDNYD AdAL ANIHOYIN
—\M—AEET] —sr—ard | —ar—ar T (B4 Tt HOEEE | HNEEY | P9xEnEE | BHE0EE WS A% L= EHTLT

L & B I

S & & =g

1SITS1Hvd 3ONVO cELN

EA—)MG—L& CELIN




6# /2X00 | 26YS06802 600602 65902 662202 viZLoz 4 4 181-2SLIN
6# /200 26-0/9602 600602 65902 562202 vighioe 4 — 08L-2SLIN
6# /2x00 26-0/9602 600602 65902 662202 vigZLioe 4 4 VSS-2SLIN
vL# /2X00 | 26YS06802 600602 65902 562202 vighioe 4 - VS-2SLIN
vL#/2X00 | 26Y906802 600602 65902 662202 GE8Y02 gy gz g€2-esLIN
6# /2X00Q 26-0/9602 600602 659102 662202 vighi0e 4 — LL-2SLIN
Ll#/2XxDa | 26-0/9602 600602 659+02 562202 ArANNA gl — 2S9l-gSLIN
6#/2X0Q | 26YS06802 600602 659102 §62202 vizLoz i 4 €1-2SLIN
6# /200 26-0/9602 600602 65902 562202 vighioe 4 — L0-2SLIN
"3A10H dv3d LNOHd 34INM 34INX MSs ON 03ds/
37033N 37033aN ayvno 31033N H3IMO1 H3addn 39NV IdAL INIHOVIA
£ = L twrw = Y ¥ YT L= pe IR
2L0v02 vi# EELB0C | 99# PELBOZ £52502 49-9/9¥02 (£29¥02) | (49vS/9v02) | 49-6/0802 - 26/602 4 4 181-2SLIN
2,002 Z# 290%02 £EvL0E ge/vl0z | 491v08/¥02 | (7/9¥02) | (491862/702) | 491v060802 — V819202 4 — 081-2SLIN
2,002 LL# 6F6F02 | GS# VOLELOZ zglzle 49€69+02 (£29v02) | (49vee9v02) | 49-€80802 - £86202 4 2 VSS-252IN
2L0v02 v# 204%02 Z# 118012 zslele £69¥02 (£29%02) (vee9r02) £80802 - 126502 4 - VS-2SLIN
166+02 ZI#066v0Z | 194 V0G080Z | 00£2102 | 4S2Vii¥60Z | (#29%02) | (4S2-91+602) | 4G2-606602 — Gi-80G602 gy g'g g€2-25LN
2.0v02 Z# 290%02 Z# 128012 20£2102 49-9/9+02 (r29v02) | (49vS/9v02) | 49-8£0802 — 395202 4 — LL-2SLIN
2L0%02 2#290v02 | LG# G2SS0e 20£2102 0E.¥0Z (z16802) (v62.¥02) 116802 — G9¥502 Gl — €S9L-eSLIN
2.0v02 LL# BY6P0Z | ZE# 2€/802 0£/802 49-9/9%02 (yz9v02) | (4GvS/9v02) | 49-8£0802 (V16£202) 3r55202 4 4 €L-ZSLIN
2L0%02 2#290v02 | PE#DGSLL0Z |  32ShL02 49-08£¥02 (r29v02) | (daveeir02) | 49-060802 — €L1502 4 — LO-2SLIN
H3AdOO1 H3dOOT |HIDNI4 1004| "WSSY 1004 D0d 50d 50ad WSSY D0ad HIONIA 31vd MS ON 03ds/
H3IMO H3addn H3SS3dd H3ISS3Add | Q334 44Ia | dIF4XNY | AIIANIVN | 334 NIV 3Lv1d 310F3N| 37033N IDNVYD AdAL ANIHOVIN
==L | —yr—arT (T (B¥) T et HO¥EE | HO¥EEE | YEEHE (B (1B E WEYLE o iE L= EHs A
EEY EEYr Y
1SI7S14vd 39NvD 2SLN ZEA—MGE—L 2SN




AIFVIR

PART NO.

000233-PA
000293
000293A
0002938
000293C
000380A
000381-PA
000382-PA
000383-PA
000384

000386
000403-95
000404
000405
000406
000407
000408
000409
000410-SA
000413

000486-9P
000486A9P
000486B9P
000486C9P
000502-PA
000503-PA
000504-PA
000505-PA
000505APA
000506

000507
000509
000512
000527-PA
000527APA
001175-2
001175-3
001175-3
001189
001189

001202
001206
001206
001206
001231
001333
001457
001459
001998-2
002193

002430
002905
002906
002921
003044
004008-1HC
004012
004012
004012
Q04012

004014
004021
004021
004022
004510
004510
004511
004514
004514
004514

004514
004514
004514
004514
004523
004523
004529
004531
004533
004533

004533
004533
004533
004533
004533
004533
004533
004533
004534
004535

43
43
43
43
43
43
43
43
43
43

43
61
61
61
61
61
61
61
61
59

43
43
43
43
43
43
43
43
43
43

43
43
43
43
43
21
17
21
21
35

59
45
59
59
47
47
59

g
15
23

45
45
45
61
45
13
43
43
43
61

43
43
43
43
9
15
3
g
9
19

29
35
35
35
51
55
29
29
11
19

19
19
21
23
35
49
49
63
25
19

PAGE REF.NO.

28
5
6
7
8

16

19

21

22

25

55
26

16
12

34

24
21

22
23
"

26
29
34
12

o=
WHEODNOOO W

~l

21
34

16

15
31

PART.NO.

004535
004538
004538
004538
004541
004541
004543
004543
004543
004543

004543
004543
004543
004543
004545
004545
004554
004556
004556
004572

004575
004594
004800
004803
004803
004803
004803
004803
004805
004805

004805
004805
004806
004806
004806
004818
004821
004835
004904
004905

004908
005029
005030
005030
005030
005053
005057
005077
005082A
005082A

005082A
005082A
005082A
005082A
005088
005088
005089
005138B
005157
005157

005184
005210
005231
005231
005292-HU
005292-HU
005292-HU
005299
005304
005315

005328
005328
005328
005328
005328
005328
005330
005408
005409
005484-HC

005489
005492
005501
005501
007008
007008
007008
007008
007008
007008

PAGE REF.NO.

35

41
25
29
43

43

43
21
25

59
59
59
61

43
41
4

61
59
27
27
57

45
61

53

55
57
59
63
23
45
27
29
45
61

45
59
21
21

1
11"
45

13

27
27
57
59

61
47
27
57
13

49
21
13
13

25
27
27
31
37

13
8
23
6
4
28
28
7
24
1

23
27
39
1"
17
17
21
27

4
34

8

3
11
18
24
27
30
35
36
23

10
39
12
26
41
17
33
43

3

5

19
36
5
16
25
8
21
8
8
2

17

8
20
14
15
16

4
25
19
23

4
53

7
31
25
26
27
29

3
24

9
17
26
14

3
25

5
14
23
22

7
27
10
26
4

]

7
18
23
17

PART. NO.

007008
007009
007009
007009
007010
007010
007010
007011
007011
007012

007012
007012
007012
007013
007013
007013
007014
007016
007017
007017

007017
Q07017
007017
007018
007018
007018
007018
007018
007018
007019

007019
007019
007019
007019
007019
007019
007019
007019
007019
007019

007019
007019
Q007019
007020
007020
007020
007020
007020
007020
007020

007020
007020
007020
007020
007021
007021
007021
007021
007022
007023A

007023A
007023A
007023A
007023A
007023A
007024
007024
007025
007032
007038

007039
007041
007043
007044
007052
007058
007059
007060
007062
007066

007066
007066
007077
007082
007082
007082
007082
007084
007099
007102

PAGE REF.NO.

37

5
21
25
13
13
31
19
29
13

13
29
59

9
11
23
13
49

19
22
18

8
29
33
10

2
10

8

13

6
49
13
20
13
15
12
24
26

9
17
15
34
36
35
33
29
29
11

13
19

7

6
18
15
18

2
21
26

3
23
16

2

2
10
22

2
20
24

21
5
8

12

31

15

PART. NO.

007105
007130
007150
007150
007150
007150
007160
007161
007164
007167

007168
007170
007170
007170
007170
007170
007171
007172
007174
007174

007175
007176
007180
007191
007192
007232
007267
007365
007365
007366

007367
007369
007369
007369
007369
007369
007369
007369
007369
137108

137142
137906
167066
167066
179130-05
179136A91
179498-92
179765-15
200020
200041

200041A
200098
200136
200155
201037
201037
201037
201037
201037
201068

201068
201068
201068
201068
201086
201086
201086
201086
201086
201156

201191
201211C91
201252
201252
201252
2012658
201477
202175
202199
202287A

202433
202451
202495
202522
202522
202849
202849
202849
202849
202849

PAGE

9
25
11
15
17
35
59
19
59
37

49
33
53
55
57
63
25

7
15
17

25
5
7

59

11
5

51

31

61

31

31
15
17
17
47
49
53
55
63
37

45
59
45
59
15
15
37
59
19
31

31
59
29
39
33
53
55
57
63
63

33
53
55
57
63
33
53
66
57
27

45
45

43
a5
a7
41
39
29
29

59
25
31
19
59
63
33
53
55
57

REF.NO.

32
33
14
13
16
21
10
12
44
10

156
14
15
24
14
18
31
29

8
10

22
38
43

5
31
18
14
15
27
17

-
“ phOOAHNNGO O

=

12
13
21
12
15
10
11
18
10

27
38
17
13
1

10
15
26

40

13
39
30
20
15
16
22
16

PART.NO.

202875
202875
202875
202875
204003
204018
204019A
204091
204111A
204114

204114
204115
204115
204122
204123A
204124
204140A
204143A
204155
204156

204158
204185
204293
204439A
204460
204466
204631
204631A
2046368
204638

204683
204810
204830
204888
205061
205061
205113A
205319
205361
205466

205468-PA
205469-PA
205470-PA
205473
205584
205835
205857
206115
206115
206225

206336
206457
206682
207045
208109
208173
208194
208195
208235
208250

208259
208272
208402
208425
208447-UA
208447-UA
208447-UA
208447-UA
208447-UA
208447-UA

208448
208448
208448
208448
208448
208448
208449
208449
208449
208449

208449
208450-UA
208450-UA
208450-UA
208450-UA
208450-UA
208476
208525-928
208528-B
208528-B

INDEX
PAGE REF.NO.

7 14
31 24
61 4
61 24

3 2

9 17

9 16
59 22
21 29
21 6
21 30
21 8
21 32
21 5
21 23
21 1
19 4
19 14
49 16
49 17
23 22
19 9
51 9
21 10
61 7
39 18
13 7
51 13
13 14
23 9
61 22
21 13
49 14
59 11
118
21 20
29 13
47 10
45 18
41 1
41 4
41 6
4 2
41 13
25 25
45 28
21 9
37 2
a7 5
59 33
a1 7

5 7

5 8
59 31
21 16
21 22
35 14
35 12
23 7
11 12
17 14

9 24
23 10
1115
33 2
53 3
55 11
57 2
59 24
63 8
33 3
53 4
55 12
57 3
59 23
63 9
a3 7
53 8
55 16
57 7
63 13
33 4
53 5
55 13
57 4
63 10

9 23
27 8
27 12
57 21



AVFVIR

PART NO.

208529
208531
208532
208547
208549
208554-91
208735
208773
208778
208851

208903-C
208913
208913
208935
208949
208958-B
208958-B
208958-B
208958-B
208978

209007-91
209083
209408
209409
209410
209452
209458
209471
209472
209481

209512-PD
209513-PD
209514-PD
209515-PD
209516
209517
209518
209519
209535-PD
209537

209538
209539
209540
209541
209542
209543
209544-92
209545-92
209546-92
209546-92

209547-PB
209548-PB
209548-PB
209550-PB
209550APB
209551
209552-92
209553-92
209553-92
209554-92

209555-92
209556-91
209560-92
209560-92
209562-92
209562-92
209562-92
209562-92
209562-92
209563-92

209564-92
209564A92
209566-92
209567-92
209568-92
209569-92
209570-92
209571-91
209574-91
209574B91

209576-91
209576A91
209578
209579
209581
209582
209583
209583
209584
209585

PAGE REF.NO.

27
27
57
27
25
61
47
25
31
23

11
27
57
13
51
27
57
61
61
61

17
17
29
29
29
25
25
25
25

9

N
W=~ o o,

13
13
23

1
23
15
17

45
51

55

1
49

23

19
19
15
17
47
49
53
55
63
17

21
49
1
11
15
35
19

45
51

57
29

11
15
17
21
35

19
15
24
6
2
1
7
27
7
16

18
13
22

5

6
11
20
21

2
26

13
15
7
8
8
17
18
4
5
25

4
5
31
20
30
3
12
17
1
7

8
1
19
17
17
19
1

1
1
1

34

32
2

«w
=

n -
W= =2 womn

DWONW SRR O

19
13
12
15

22
31

21
18
27

11

19
11

PART.NO.

209586
209587-91
209589
209590
209591-91
209592-91
209594
209595
209596
209597

209598
209599
209600
209601
209602
209603-91
209605
209605A
209606
209607

209608
209609
209610-81
209612-D
209613-D
209614
209615
209616
209617
209618

209619
209620
209620
209620
209620A
209621
209622
209622
209622
209623

209624
209625
209626
209627
209628
209629
209630
209631
209633
209633A

209633A
209634
209635
209636
209637
209638
209639
209640
209641
209642

209643
209644
209645
209646
209647
209648
209649
209650
209651
209652

209653
209654
209656
209657
209658
209660
209660
209661
209662
209663

209664
209664A
209665
209666
209666A
209667
209671-92
209672
209673
209674

PAGE REF.NQ.
35 3
15 14
15 18
15 21

9 33
19 25
19 19
21 14
25 9
25 10
23 8
35 2
35 1
35 6
35 9
25 24

9 26
55 5

9 19

9 21

9 6

9 8
29 1
29 2

9 36
39 1
39 3
39 6
39 7

7 1"

7 12
63 17
33 13
57 13
55 23
31 1
33 16
55 25
57 15
31 28
31 20
31 22
31 25
39 4
31 3
31 4
37 22
37 4

5 15
53 1
55 1

5 16
47 9

7 10

9 14
25 28
19 37
1M1 21

7 6
11 30
39 2

7 45

7 8
1 32
11 28
1 29
19 10
19 13

7 15
25 32
15 28
29 16
29 20

5 35
29 22
15 3
17 3
30 12
39 13
39 14

5 32
51 3

5 83
23 28
49 18
23 25

9 12
21 38
21 40
23 11

PART.NO.

209675
209676
209677
209678
209679
209680
209681
209683
209684
209686-91

209687
209688-91
209689-92
209690-91
209692-91
209693
209694
209694
209697
209699

209702
209703-91
209711
209712
209713
209714
209728
209730
209731
209735

209736
209737-91
209743
210044
210129
210130
210147
210148
210184
210214

210214
210307
210307
210307
210319
210319
210819
210319
210319
210353

210529-9U
210529-8U
210529-8U
210529-8U
210529-8U
210530-8U
210530-8U
210530-8U
210530-8U
210530-8U

210531-8U
210531-8U
210531-8U
210531-8U
210531-8U
210584
210584
210585
210586A
210586A

210586A
210679
210679
210679
210680
210681
210682
210683
210684
210685

210689
210690
210691
210692
210717
210766
210930
210930
210940
210944

PAGE REF.NO.

23
25
21
25
31

5
31
31
31

9

7
29
35
11
59
59
63
57
39
37

5
15
63
63
31
51
31
49
49
53

5
55
51

5
19
19
49
49
23
15

39
7
7

37

33

53

55

57

63

31

33
53
55
57
63
33
53
55
57
63

33
53
55
57
63
45
55
45
15
17

35

45
45
45
45
45
45

45
45
45
45
19
39
13
13
59
59

12
20
35

1

9
23
16
30
18

1

;
24
20
16

]
46
21
17
20

:

41
25
19
22

6
12
14
19
10
14

17

3
11
25
29
30

5

6
20
26

15
18
25
8
6
7
15
6
12
27

OO OWO =+ ON =

= O0O~NWNO AW~

15
14
25
26
19
11
27
19
21

PART.NO.

210945
210946
210947
210955
210961
210962
211301
211376
211388
211600

211600
211886
212435
212436
212978-91
212981
240012
240043
240062
240104

240129
240178
240301
240304
240305
240305
240305
240305
240305
240310

240310
240311
240311
240320
240323
240325
240328
240332
240336
240336

240338
240338
240339
240340
240343
240436
240484
240517
240536
240537

240551
240552
240564
240565
240565
240566
252069A
270018A
270042
270043

270044
270045
270047
270048
270049
270504-FD
270510
270526
271001
271001

271001
271519
272501
272502
272503
272504-91
272533A
272534
273504
274003-92

274004
274005
274006
274013
274016A
274017
274586
274592
275033A
275034

PAGE REF.NO.

59
59
59
59
59
59
19
49
37
47

47
59
59
59
29
29
19

5
21
59

11
39
B
41
7
7
7
7
13
21

36
11
21
59
59

3
29
59

3

3

15
17
29

9

7
19
19
19

9
11

9
9
15
41
4
29
19
5
7
7

5

[ R N A

11
19

23
15
19
19
19
19
19
19
35
25

25
25
25
25
25
25
29
29
37
37

13
15

7
35
48
52
18
13
12

6

13
54
37
38

4

5
24
27
37
45

22
17
29
1
16
31
39
44
16
12

5
9
21
28
32
1
21
4
9
12

7

9
29
20
36
33
40
38
30
10

15
18
11
10
12
30
16
21
23
27

28
30
1
40
42
7
5
10
5
22

5
20
28
34
a5
32

8
11

8
14

13
12
16
26
29
30
19
23

6
13

PART.NO.

275035
275036
275037
275039
275515
275516
275517-92
275518
275520
275521

275622
275525
303067
303067
303313
303448
308243-91
308244
9A3048
9A3067

9A3069
9A3071

INDEX

REF.NO.

14
16

9
18

2

9
17
25
27
29

42
51
9
ik
30
9
4
5



G o | S -3 .
NI AZS/FEFRK ST
A4t T553-0002 AFRmASEEM 5-7-2 TEL (06)6458-4739

FAX (06)6454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.
5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan.  Phone :(06)6458-4739
Telefax:(06)6458-8785

Cat. No. 9758 A (©)December 2000 Printed in Japan

ZON=YAZOTICEEHENTLDINEE URDICOFELLERTT A ENHDET,
The description in this PARTS CATALOG is subject to change without notice.



	M732/M752
	INTRODUCTION
	TABLE OF CONTENTS
	MACHINE BED FRAME
	LIST

	COVER(1)
	LIST

	COVER(2)
	LIST

	CRANKSHAFT DRIVE MECHANISM
	LIST

	NEEDLE DRIVE MECHANISM(1)
	LIST

	NEEDLE DRIVE MECHANISM(2)
	LIST

	UPPER LOOPER DRIVE MECHANISM
	LIST

	LOWER LOOPER DRIVE MECHANISM
	LIST

	FEED MECHANISM(1)
	LIST

	FEED MECHANISM(2)
	LIST

	KNIFE DRIVE MECHANISM
	LIST

	PRESSER FOOT MECHANISM(1)
	LIST

	PRESSER FOOT MECHANISM(2)
	LIST

	LUBRICATION MECHANISM
	LIST

	THREAD GUIDE & THREAD TAKEUP
	LIST

	THREAD TENSION MECHANISM
	LIST

	CHAINSTITCH LOOPER DRIVE MECHANISM(1)
	LIST

	CHAINSTITCH LOOPER DRIVE MECHANISM(2)
	LIST

	H.R.DEVICE
	LIST

	PARTS FOR SEMI-SUBMERGED INSTALLATION
	LIST

	THREAD STAND
	LIST

	SPECIFIC PARTS(1)
	LIST

	SPECIFIC PARTS(2)
	LIST

	SPECIFIC PARTS(3)
	LIST

	SPECIFIC PARTS(4)
	LIST

	SPECIFIC PARTS(5)
	LIST

	SPECIFIC PARTS(6)
	LIST

	SPECIFIC PARTS(7)
	LIST

	SPECIFIC PARTS(8)
	LIST

	SPECIFIC PARTS(9)
	LIST

	SPECIFIC PARTS(10)
	LIST

	M732 GAUGE PARTS LIST
	M752 GAUGE PARTS LIST
	INDEX(1)
	INDEX(2)

	BACK

